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Grade: 7000 F (Ilam Company.CO)
Product Name: Low Molecular Weight Polymer
Sample Characteristics: White Flake
Place : ILPC,ILAM,IRAN
Test Name Required Range Test results (Units) Test Method
(Parameter)
Ash content 0.035-0.5 0.04% ASTM D 5630
Acid value 0.35-0.5 <0.5 mg KOH /g sample ASTM D 974
Vicat softening point 20-50 31 C° (The thickness was 2.6 mm) ASTM D 1525
Melting point 90-115 113C° ASTM D 3418
Appearance In Range in Range ASTM F732-17
Viscosity at 160 ° C 0-50 23.0 Mpa.S ISO 3219
Density 0.90 - 0.94 0.93 gr /cm3 [SO 1183-2
Volatile 0.72 0.4% ASTM D1960
Whiteness Index 45 < 80 ASTM E313
Molecular weight Up to 10000 860 g/mol ASTM D4001-20
Cl content Max. 70 (with HX Nil ASTM D4443-19
washing system)
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Test Report

Lab-G-F/018 o5

P! (gouidy iy 5 0 s e oyl ol
(Customer Name/ Address):
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(Order/ Agreement No):
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(Name and Identity of the test item):
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(The date of receipt of test item):
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Remark:
1403/03/25 9ol gl
(Date of Test):
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(Number of pages of the report):
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The test and/ or measurement results, the uncertainties (if applicable) with confidence probability and test methods are given the
following pages which are of this report.

Date Person in charge of test ~_Approval
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This report shall not be reproduced other than in full except with the permission of the laboratory. Testing reports without signature
are not valid.
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Sampling data & time Sampling location: Sampler: Test performed by:
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(Environmental Condition) o L,
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(Others) (Atmospheric pressure) (Relative humidity) (temperature)
Ambient Ambient Ambient

Sl oa )l K=2 siligy i 9795 livedol s b (5,08 o5l Connkad poe
Measurement uncertainly is reported with 95% confidence interval and the coverage factor of k=2
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Parameters specified with * are not included in the scope of accreditation.
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Results obtained from the external supplier laboratory are marked with **

{Deviations from the Test method ) 551 slo J3g, 51 Sl 5 5)lse

{Test method specific reporting requirements) ,5e;1 39, 83 3155 Lol el

(Test Results) 9 )l G.L.,
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~ Test Name
, = (Parameter) Name
ASTM D 5630 0.04% Ash content = 1
ASTM D 974 <0.5 mg KOH/g sample Acid value = 2
ASTM D 1525 31 C° (The thickness was 2.6 mm) Vicat softening point § 3
-
ASTM D 3418 113C° Melting point z 4
ASTM F732-17 in Range Color 5
ISO 3219 23.0 Mpa.S Viscosity at 150 ° C 8 6
ISO 1183-2 0.93 gr/cm3 Density £ 7
ASTM D1960 0.4% Volatile g 8
ASTM E313 80 Whiteness Index §_ 9
ASTM D4001-20 860 g/mol Molecular weight = 10
ASTM D4443-19 Nil Cl content = 11

{Interpretations) L bl y s

{Conformity with requirement or specifications) claszs b Sl b glal

{Disclaimer) custoce b asly

{Definition of Decision Rule) (5,5 qeai ;56
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Results valid for the sample received.
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